
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL COAST REGION 

895 Aerovista Place, Suite 101 
San Luis Obispo, CA 93401-7906 

              
ORDER NO. R3-2013-0010 

 
MASTER RECLAMATION REQUIREMENTS  

FOR 
COSTANOA LODGE AND CAMP 

SAN MATEO COUNTY 
 

(Waste Discharger Identification No. 3 411001001) 
 

The California Regional Water Quality Control Board, Central Coast Region (hereafter “Water 
Board”), finds: 
 
SITE OWNER AND LOCATION 
 
1. Reynolds Resorts - Costanoa, LLC (hereafter “Discharger,” “Supplier,” “Distributor,” “User,” or 

“Supplier and Distributor”) owns and operates the Costanoa Lodge and Camp in San Mateo 
County.  The 476-acre property has a domestic wastewater treatment, recycling, and 
distribution system (hereafter, “Facility”) located at 2001 Rossi Road, approximately 12 miles 
south of the community of Pescadero.  The Facility occupies San Mateo County Assessor’s 
Parcel Number (APN) 089-200-200 within Township 9S, Range 5W, Section 13 of the Mount 
Diablo base and meridian.  See Attachment A for Vicinity and Site Map. 
 

2. Mr. Paul L. Gould, Inc. acquired Waste Discharge Order (WDR) No. 89-23 for the Costanoa 
Lodge and Camp from the Water Board on October 13, 1989 but installation of the domestic 
wastewater treatment and reclamation system was not completed until ten years later in 1999.  
Facility construction delays were due to petitions to review WDR Order No. 89-23 by the 
Committee for Green Foothills and other litigation actions pertaining to the development of the 
facility. 
 

3. Facility ownership transferred to Prime Property Capital, Inc. in early 2000, to King Reynolds 
Ventures in 2004, and then to the current Discharger in late 2007.  

 
PURPOSE OF ORDER 
 
4. The Discharger submitted a Report of Waste Discharge on August 21, 2012, at the request 

of Water Board staff, as an application to replace WDR Order No. 89-23 with Facility 
ownership information and further define operational controls.   
 

5. Staff’s review of existing WDR Order No. 89-23 and available data indicates deficiencies in 
Facility treatment performance and potential for human health risks and groundwater quality 
impacts.  
 

6. A letter dated December 14, 1999, from the California Department of Health Services (CDHS) 
indicates that the agency did not approve the facility starting operations since the design did not 
meet all the requirements of Title 22 - California Code of Regulations.  There are no 
subsequent letters in the Water Board files indicating approval was ever granted from CDHS 



MRR ORDER NO. R3-2013-0010 2 July 11, 2013 
 

for this facility.  Water Board staff is updating WDR Order No. 89-23 to address aspects of the 
reclamation facility that did not originally meet Title 22 – California Code of Regulations as 
presented by CDHS. 

 
7. Master Reclamation Requirements Order No. R3-2013-0010 (Order) replaces waste discharge 

requirements to require improved wastewater treatment, reclamation, and monitoring at the 
Facility. 

 
8. California Water Code Section 13523.1 provides that the Water Board may issue a Master 

Reclamation Requirements permit to a supplier or distributor, or both, of reclaimed water.  
 
9. This Order is intended to serve as a Master Reclamation Requirements permit that is 

consistent with California Water Code Section 13523.1.  
 
10. The discharge was previously regulated by WDR Order No. 89-23, adopted by the Water 

Board on October 13, 1989.  This Order rescinds the Discharger’s enrollment in WDR Order 
No. 89-23. 
 

SITE/FACILITY DESCRIPTION 
 
Current Capacity and Waste Classification 
 
11. The Facility is designed to accommodate a peak daily flow of 25,000 gallons per day (gpd) with 

a dry weather flow of 18,000 gpd averaged over each month (30-day average).  Data collected 
from 2010 to 2012 indicates an actual annual wastewater flow at the Facility averaging 8,400 
gallons per day (9.4 acre-feet/year). 
  

12. The storage pond used to store the reclaimed water is clay lined and has a storage capacity 
of 15-acre-feet, providing storage of reclaimed water for up to 582 days at the average 
design flow rate. 

 
13. The reclaimed water is used to irrigate several areas around the Facility. Water Board staff 

has determined the reclaimed water to have a Threat to Water Quality (TTWQ)1 equal to 3 
and Complexity (CPLX) equal to B, therefore assigning a waste classification of 3B to the 
discharge.  

 
Treatment Facility and Wastewater Disposal 
 
14. Following is a summary of the wastewater treatment and reclamation system components.   

                                                 
1 CALIFORNIA CODE OF REGULATIONS, TITLE 23. Division 3. Chapter 9. Waste Discharge Reports 
and Requirements Article 1. Fees 



MRR ORDER NO. R3-2013-0010 3 July 11, 2013 
 

a. Influent lift pumps and flow meter 

b. ¼” gravity screen 

c. Double Oxidation Basins, each 
18,322 gallon capacity 

d. Two Equalization Basins, each 5,000 
gallons capacity 

e. Tube Settler Clarifier 

f. Dual influent upflow sand filters 

g. Two Submersible Filter Feed Pumps 

h. Programmable Logic Controller 

i. Influent and tertiary effluent chlorine 
residual analyzers 

j. Submersible mixing pumps 

k. Aspirator/Submersible Pump for 
aeration 

l. Two Tertiary Effluent Filters 

m. Two Effluent Vertical Turbine Pumps 

n. Wasting and Return pumps 

o. Secondary and tertiary effluent 
pumps 

p. Chemical level sensors 

q. Water level transmitters 

r. Dissolved oxygen and suspended 
solids analyzers 

s. Filter effluent pump and flow meter 

t. Continuous monitoring effluent 
turbidity meter 

u. Polymer feed pump 

v. Chlorine contact piping (130 feet) 
with inline static mixing and chlorine 
feed pumps 

w. Tertiary effluent flow meter 

x. Tertiary effluent storage pond (15-
acre feet)  

y. Chemical feed and storage building 

z. Alarms and generator 

 
15. Wastewater is of domestic and industrial origin, produced from the campground 

Recreational Vehicle (RV) hookups, shared guest bathroom facilities, lodge facilities and 
from the water treatment system filter backwash operations.  All domestic wastewater from 
the campground and lodge facilities flows by gravity to a pumping station and is pumped to 
the treatment plant.  The pumped domestic wastewater passes a screen that removes 
particles larger than 0.25 inches. The water treatment system filter backwash water 
(industrial) does not flow through the Facility and is disposed of directly into the storage 
pond. 
 

16. The screened domestic wastewater enters the two sequencing batch reactor (SBR) basins, 
where the wastewater is treated (oxidized) to a secondary effluent quality.  

 
17. The SBR effluent discharges onto a filter that is designed to produce high quality filtered 

effluent, which flows by gravity to a chlorine disinfection chamber.  The chlorine contact 
chamber produces an effluent with a fecal coliform quantity at or less than 2.2 most 
probable number per 100 milliliters (MPN/ml).  

 
18. The treated effluent is pumped to the storage pond prior to irrigation.   
 
19. Reclaimed water is used for irrigation throughout the Costanoa Lodge and Camp areas that 

is mostly dripped on shrubs and trees with a bubbler type system, but also on lawn using 
low trajectory type sprinklers. 

 



MRR ORDER NO. R3-2013-0010 1 July 11, 2013 
 
20. A five-acre area of land has been set aside and established as the disposal spray field, 

which is used to dispose of off-specification (not meeting Title 22 criteria) treated 
wastewater. This area is an open space area with limited access to the public.   

 
Compliance History 
 
21. The Facility’s effluent turbidity daily average and daily maximum limits have exceeded the 

current Order’s effluent limits throughout 2012 by exceeding the reclaimed water 
specification of 2.0 Nephelometric Turbidity Units (NTUs) and 5.0 NTUs, respectively. The 
annual average turbidity is 0.78 NTUs, with peaks as high as 8.30 NTUs. 

 
22. The Facility’s effluent five-day biological oxygen demand (BOD5) 30-day average was in 

violation three times in between the years of 2009 and 2010.   
 

23. Water Board staff review of the Discharger’s self-monitoring reports revealed that 
groundwater monitoring data has not been provided by the Discharger since 2003. 

 
24. Water Board staff discussions with the Discharger’s Facility management contractor revealed 

that treated off-specification wastewater has been mixed with Title 22 reclaimed water stored 
at the storage pond for the past seven years instead of diverting it to the disposal spray field. 

 
25. During a May 25, 2011 field inspection, Water Board staff observed that the storage pond is 

not adequately maintained.  Water Board staff observed the storage pond to be abundant in 
wildlife and aquatic plants, which can compromise the retention walls and the quality of the 
distributed reclaimed water.   

 
Land Uses 
 
26. The surrounding area is principally composed of grazing land and open green space adjacent 

to the Pacific Ocean.  The Ano Nuevo State Reserve lies on the western border and Cascade 
Ranch State Park is immediately to the east. 

Geographic Setting & Geology  
 
27. Geoconsultants, Inc. summarized the geology of the project area in 1988.  They state that at 

the wastewater discharge sites, the geology consists of marine terrace alluvium of limited 
areal extent and thickness, underlain by the Pigeon Point formation (Kpp). Bedrock units exist 
in the vicinity of Costanoa Lodge and Camp facilities.  Composed of highly cemented 
sediments, the Pigeon Point Formation is characterized by difficult drilling, negligible to very 
low well yields, and poor ground-water quality.  To the east lie the Purisima Formation (Tp), 
consisting of fine-grained sandstones and siltstones that weather rapidly, and fractured Santa 
Cruz Mudstone (Tsc), both known to be water bearing.  
 

28. Whitehouse Creek wraps around the north end of the property where it crosses the San 
Gregorio Fault Zone.  Steep escarpment slopes drop north off the top of the drainage divide to 
Whitehouse Creek. Gentler slopes extend south and west across the property 

 



MRR ORDER NO. R3-2013-0010 2 July 11, 2013 
 
29. The underlying soils are generally composed of medium-dense silty, clayey sands to depths 

ranging from six to fifteen feet.  A very dense sandstone or siltstone underlies this terrace 
deposit soil. 
 

30. Percolation rates are low, ranging on the order of zero to ¼ of an inch per hour, based on a 
geotechnical investigation performed by Haro, Kasunich & Associates Inc., in 1988-1989.  

Surface Water 
 
31. The west side of the property is crossed by Whitehouse Creek, flowing north to south.  

Naturally occurring phosphate has been identified in this surface water.  

Groundwater 
 
32. The Facility is not located within any groundwater basin but lies immediately north of the Ano 

Nuevo Area groundwater basin. 
 
33. Two groundwater monitoring wells, MW 98-1 and MW 98-2, were installed on October 23, 

1998, at the Facility to fulfill groundwater monitoring requirements set by WDR Order 89-23.  
Groundwater monitoring well MW 98-1 was set downgradient on the west side of the storage 
pond and MW 98-2 was set in the downgradient end of the spray disposal field.  
 

34. The Discharger periodically attempted to sample groundwater from monitoring well MW 98-1 
between October 1998 and March 2002.  Every attempt resulted in a dry well. The well is 
screened from 9 to 21 feet below grade surface. It is assumed that any water found in this well 
would indicate that the storage pond is leaking, therefore the storage pond clay seal was 
performing adequately when last monitored in 2002. 
 

35. Groundwater monitoring well MW 98-2 was successfully sampled eight times between 
October 1998 and March 2002, which provides for excellent background conditions at the 
spray disposal field. Depths to groundwater varied between 7 to 11 feet below grade 